seanran as. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 53048 = REW 1 MHz
© _SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

a8 SWT 101 ms ® VBW 3Nz Mode Auto Sweep
dth
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(CF3.62499 GHz 1001 prs 0 MHz/ (CF3.62499 GHz 1001 ps 0 M2/ Span £0.0 MHz
2 Marker Table 2 Marker Table

M 1 3628467 GHz 1452 dBm Occ Bw M1 1 3623911 GHz 14.16 dBm Oce B 28.236 340 264 MHz

m 1 1610852 GHz 7.66 dim Oce Bw Centroid m 1 36109052 GHz 760 ditm Occ B Gentroid 3625023 602 GHz

i 1 36390634 GHe 857 d8m Oce B Freq Offset i 1 3639142 GHa 814 dim Oce Buw Fren Offset 33,600 060 165 kHz

12:13:26 MM 06/26/2024

12:14:48 BM 06/26/2024

64QAM

256QAM

RefLevel 30,00 0B Offset 53048 = REW 1 MHz
- an 3008 SWT 1.01ms ® VBW 3 Mz Mode Auto Swesp

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

- an 3008 SWT 101 ms ® VBW 3 Mz Mode Auto Swesp
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(CF3.62499 GHz 1001 prs 0 MHz/ (CF3.62499 GHz 1001 ps 0 M2/ Span £0.0 MHz
2 Marker Table 2 Marker Table

M 1 3624031 GHz 1411 dBm Occ Bw M1 1 3623911 GHz 11.70 dBm Oce B 28.247 62349 MHz

m 1 36107929 GHz 754 dim Oce Bw Centroid m 1 36108704 GHz 589 diim Occ B Gentroid 3624994241 GHz

i 1 3639085 1 GHe 854 d8m Oce B Freq Offset i 1 36391181 GHe £.36 diim Oce Buw Fren Offset 4200618543 kHe

Measuring.

12:15:16 MM 06/26/2024

12:16:39 MM 06/26/2024
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 53048 = REW 1 MHz
© _SWT 101 ms = VBW 3 MHz_ Mode Auto Sweep

RefLevel 30,00 0B Offset 53048 = REW 1 MHz

a8 SWT 101 ms ® VBW 3Nz Mode Auto Sweep
dth
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7
/ i
o t o T
EGIET 001 prs EGIET 001 ps Span BO.0 Az

2 Marker Table

M 1 3607727 GHz 12.73 dBm Oce B
m 1 36059355 GHz 9.13 dim Oce Bw Centroid
i 1 36040083 GHe 763 d8m Oce B Freq Offset

2 Marker Table

M 1 3623472 GHz 12.64 dBm Oce Bur
m 1 356059356 GHz 7,05 ditm Occ B Gentroid
i 1 36138425 GHe £.22 diim Oce Buw Fren Offset

38,006 816 588 MHz
3624919044 GHz
50,955 71309 kHz

12:17:38 MM 06/26/2024

12:18:32 MM 06/26/2024

64QAM

256QAM

MultiView *  Spectrum
RefLovel 3000 B Offsct 53048 = RBW 1 Mz

- 3008 SWT 101 ms = VBW 3w Mode Auto Swesp

| Occupiad Bandwidth

RefLovel 3000 B Offsct 53048 = RBW 1 Mz
- 3008 SWT 101 ms = VBW 3 iz Mode Auto Swesp
| Occupiad Bandwidth

mfi] 1072d8m
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EGIET 001 prs EGIET 001 ps Span BO.0 Az
2 Marker Table 2 Marker Table
M 1 3619875 GHz 1238 dBm Oce B M I 3.606 768 GHz 10.72 dBm Oce B 38278430407 MHz
n 1 2,605 B54 GHa 824 dim Occ B Centroid n 1 3.6058517 Gz 670 dim Gec B Gentroid 3,624 990898 Gz
n 1 36040032 GHz £.98 dim O B Freq Oifset n 1 36041301 GHz 653 dim Occ B Freq Oifset 599,178 258895 He

12:19:27 MM 06/26/202%

12:20:23 MM 06/26/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

Unwanted Emission (MASK)

FR1 n48 / 10MHz / CP OFDM / QPSK

Lowest Channel

1RBO

1RBmax

Ref Level 40.00.dBm  Offset 153005 Mode Sweep sl Reflevel 40.00Bm  Ofiset 1530 d Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissians
Uimit Checd Fss Lirmit Che
30 dBiRE. SPURIOUS _LINE_ABS 0d2 —I 30 dBRCE SPURIOUS_LINE_ABS_0q2
20 dBm || 0 r
10 dbimy il 0 ‘
0 B
Il
0 i |
20 s
-30 E {
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS_002 w’ |
[0 ab 1 1 s | 1. |
0 K i i
3.83 6z 39.0 MHa/ 382GHz | 3.43GHz 39.0 MHz/ 3.82GHz

04:11:55 PM 07/03/2024

11:46:22 #M 07/03/2024

3430 GHz 3530 GHz 1.000 MHz 3.51996 GHz .89 df -0.89 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.51536 GHz -41.15 dBm -1.15dB
3530 GHz 3540 GHz 1.000 MHz 3.53942 GHz -30.57 dBm -5.57 dB 3530 GHz 3540 GHz 1.000 MHz 353782 GHz -37.44 dBm 12.44 dB
3540 GHr 3589 GHz 1.000 Mz .547 81 GHz -28.66 dBm 11.66 dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54576 GHz -35.92 dBm -22.92 dB
3549 GHz 3550 Gz 100000 ki 3.54994 GHz -24.08 dBm 11.08 dB 3549 GHz 3550 GHz 100.000 kHz 3.54980 GHz 51.01 dBm -38.01 dB
3550 GHz 3.560 GHz 1.000 MHz 355087 GHz 2097 dBm 9.03dB 1550 GHz 1560 GHz 1.000 MHz 355933 GHz 20.12 dBm 9588
3.560 GHz 3561 GHz 100.000 kHz 3.56008 GHz -50.22 dBm -37.22 dB 3.560 GHz 3.561 GHz 100,000 kHz 56001 GHz -24.72 dBm -11.72dB
31561 GH: I5T0GH: 1.000 MH:z 56109 GHz 3477 dBm 21.77dB 3561 Ghz 3570 Gz 1.000 MHz 356107 GHz -22.42 dBm 9.42dB
3570 GHz 3720 GHz 1.000 Mtz 3.59345 GHz -40.86 dBm 586 d 3570 GHz 3720 Gtz 1.000 Mtz 359405 GHz -39.62 dBm 1462 dB
3.720GHz 3820 GHz 1.000 MHz 3.80826 GHz -41.96 dBm -1.96 dB 3730 o1 3820 GHe. 1,000 Mis 379398 GHz 4196 dBm 196 d
ooy ] s

Full RB

Ref Level 40,00 dBm  Offset 1530

1 Spurious Emissions

o Made Sweep

Count 100/100

6L

Limit Che<d
Line _SPURlOUS.

NE_ABS 002

30

20 dbr

10 dBinr

US_LNE ABS 002

SERRFU YT

6409 pts

39.0 MHz/

3430GHz 3530 GHz 1.000 MHz 352496 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53931 GHz
3540 GHy 3549 GHz 1.000 Mz 354801 GHz
3549 Gz 3550 GHz 100,000 ktfz 355000 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355595 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56007 GHz
3561 GHr 3570GHz 1.000 MHz 3.56136 GHz
3570 Gz 3.720 GHz 1.000 Miz 358071 GHz
3.720GHz 3,820 GHz 1.000 MHz 380806 GHz

382 GHz

11:48:48 BN 07/03/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A3-14 of 115



e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / QPSK

Middle Channel

04:30:55 PM 07/03/2024

04:31:49 BM 07/03/2024

- o =
Ref Level 4000 dBm  Offset 1530 0B Made Sweep saL RefLevel 40,00 dm Ofset 15.30d5 Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
Cimit 7 it Chee

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:
20 dB 0 '|
10 dBa T T ! 10 :
a ‘ ) |
0 i
20 | b
30 E
SPURIOUS_LINE_ABS 002 | SPURIOUS_LINE_|ABS_002
[ 1 I rulL o (= i v INFTHN NJ] PR )
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz

3.430GHz 3.530 GHz 1.000 MHz 343145 GHz -42.53 dBm 3430 GHz 3.530 GHz 1.000 Mtz 3.52126 GHz -42.49 dBm

3530 GHz 3610GHz 1.000 Mz 3.50949 GHz -40.34 dBm 3530 GHz 1610GHz 1.000 MHz 359789 GHz -38.74 dBm

3610 GHz 3619 GHz 1.000 MHz 61802 GHz -23.13 dBm 3610GHz 3619 GHz 1,000 MHz 3.61877 GHz -34.88 dBm

3619 GHz 3620 GHz 100000 ki 3.61996 GHz -21.72 dBm 3519 GHz 3620 GHz T00.000 kHz 361901 GHz -50.83 dBm

3520 GHz 3630 GHz 1.000 Miz 3.62092 GHz 21.28 dBm 3620 GHz 3630 GHz 1.000 MHz 362903 GHz 20.53 dBm

3,630 GHz 3.631 GHz 100.000 kHz 3.63038 GHz -50.94 d 3.630 GHz 3,631 GHz 100.000 kHz 3.63003 GHz -23.68 di

3631 GHz 3640 GHz 1.000 MHz 3632784 GHz -35.75 dBm 3631 GHz 3.640 GHz 1.000 MHz 363182 GHz -23.06 dBm

3640 GHz 3.720 GHz 1.000 MHz 3.64020 GHz -40.49 dBm 3640 GHz 3720 GHz 1.000 MHz 3.66314 GHz 30,03 dBm

3.720 GHz 3820 GHz 1.000 MHz 3.81865 GHz -41.93 dBm 3720 GHe 3820 GHe. 1,000 Mis 381895 GHz 4210 dBm

Ready featy s

Full RB

Ref Level 4000 dBm  Offset 153008

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd 2
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0
JUS_LINE ABS 002
ek I LI I
0
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 3.09968 GHz dBi
3530 GHz 3510 GHz 1.000 MHz 3. 3 -31.57 dBm
3610 GHr 3619 GHz 1.000 Mz 361717 GHz -25.91 dBm
3619GHz 3,620 GHz 100,000 ktfz 3.62000 GHz -30.15 dBm
3,620 GHz 3,630 GHz 1.000 MHz 3.62540 GHz 11.51 dBm
3630 GHz 3631 GHz 100.000 kHz 3.63005 GHz -31.12 dBm
3631 GHr 3640 GHz 1.000 MHz 3.63126 GHz -25.61 dBm
3,640 Gz 3.720 GHz 1.000 Miz 3.64212 GHz -31.72 dBm
3720 GHz 3,820 GHz 1.000 MHz 3.81376 GHz -41.93 dBm

04:32:39 BN 07/03/2024
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / QPSK

Highest Channel

1RBO 1IRBmax

Ref Level 40.00dBm  Offset 153006 Made Sweep saL Reflevel 40.00Bm  Ofiset 1530 d Mode Sweep saL
Count 100/100 Count 100/100
i Spmiriees Ermbmfomss 1 Spurious Emissians
Cimit 0 Lirmit Chee
30 apine.SPURIOUS UNE_aBs o2 phss 30 dpkine SPURIOUS_LINE ABS_oda Phs:
20 dBm 20 ¥
10 dbimy 10 I
i
a . |
. | |
20 ‘ B
i | I
30 | E
SPURIOUS_LINE_ABS 002 h SPURIOUS_LINE_ABS_002 Fd I
[0 ab I L L E T :
3.43 GHz 6409 pts 39.0 MHz/ 382GH:z | 343GHz 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 Miz 3.47810 GHz -42.50 dBm -250dB 3.430 GHz 3530 GHz 1.000 MHz 3.45303 GHz -32.36 dBm
3,530 GHz 3,680 GHz 1.000 MHz 3.67588 GHz -40.72 dBm -15.72 dB 3530 GHz 1.680 GHz 1.000 MHz 367918 GHz -36.39 dBm
3680 GHz 3689 GHz 1.000 MHz .68811 GHz -23.46 dBm -10.46 dB 3.680 GHz 3.689 GHz 1.000 MHz 3.686 24 GHz -35.58 dBm
3689 GHe 3690 GHz 100,000 kiiz 368997 GHz -21.19 dBm 8.19dB 1689 GHz 1690 GHz 100,000 kHz 368960 GHz 250.42 dBm
3690 GHz 3700 GHz 1.000 Mz 360087 GHz 19.82 dBm o1 @ 3690 GHz 3.700 GHz 1.000 MHz 369908 GHz 20.25 dBm
3.700 GHz 3701 GHz 100,000 kHz 3.70037 GHz -51.03 dBm -38.03 dB 3700 GHi 3701 GHe 100,000 kHz 370005 GHz 2823 dBm
3701 GHz 3710 GHz 1.000 Mz 3.70410 GHz -34.57 dBm -21.57 dB 3701 GHz 3710 GHz 1.000 MHz 370194 GHz -23.87 dBm
3.710GHz 3720 GHr 1000 MHz 371341 GHz -37.15 dBm 1215 dB 3710 GHe 3720 GHe 1,000 MHs 371330 GHz 3855 dBm
3.720 GHz 3820 GHz 1.000 MHz 381276 GHz -42.15 dBm -215dB 3720 GHe 3820 GHe. 1,000 Mz 3772574 GHz 2114 dBm
04:41:04 7 07/03/2024 12:14:29 AN 07/04/2024
i+ [
Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd 7
30 dubine-SPUBlous e ass oz Phss
20 dBew
10 dbm + +
M
a
-10
-20
30
US_LINE_ABS 002
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1,000 Mifz 350597 GHz
3530 GHz 3680 GHz 1.000 MHz 3.67198 GHz
3680 GHr 3689 GHz 1,000 MHz 3.68892 GHz
3,689 GHr 3690 GHr 100,000 kffz 3.68934 GHz
3.690 GHz 3.700 GHz 1.000 MHz 369619 GHz
3700 GHz 3701 GHz 100.000 khz 3.70000 GHz
3701 GHz 3710 GHz 1.000 MHy 3.70119 GHz
3710 GHe 3720 GHz 1.000 Miz 3.71028 GHz
3.720 GHz 3820 GHz 1.000 MHz 376810 GHz

12:39:38 AM 07/04/2024
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

1 Spurious Emissions

Ref Level 4000 dBm  Offset 153008

Made Sweep

6L

Count 100/100

Limit

RefLevel 40.00dBm  OMfset 153048

1 Spurious Emissions

Limit Chee
Line _SPURIOUS_LINE_ABS_X

Mode Sweep

6L

Count 100/100

11:36:38 PM 07/03/2024

04:24:01 2M 07/03/2024

30 dBKIE. SPURIOUS _LINE_ABS 042 30

20 dBm 2 ||

10 dBrr 10 !

a ‘ L

0 | i

-20 B i

i | ”

5 _LINE_ABS 002 1T Iwumun\ UNE_ABS_002 i i
- - - L I -

50 | s E i Al

3.83 6z 6409 pis 39.0 MHz/ 382GH: | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52905 GHz -42.51 dém -2.51dB 3430 GHz 3.530 GHz 1.000 Mtz 3.50597 GHz -31.52 dB -1.52dB
3530 GHz 3540 GHz 1.000 Mz 3.53812 GHz -34.41 dBm -9.41 dB 3530 GHz 3540 GHz 1.000 MHz 353742 GHz 34.75 dBm 9.75dB
3540 GHr 3589 GHz 1.000 Mz .548 68 GHz -21.69 dBm -8.69 dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54839 GHz -31.56 dBm -18.56 dB
3549 Ghz 3550 Gz 100000 ki 3.54997 GHz -22.42 dBm -9.42dB 3549 GHz 3550 GHz T00.000 kHz 3.54927 GHz 5031 dBm -37.31d8B
3550 GHz 3.560 GHz 1.000 MHz 355092 GHz .05 dBm 995dB 1550 GHz 1560 GHz 1.000 MHz 355923 GHz 18.67 dBm 11.33d8
3.560 GHz 3561 GHz 100.000 kHz 56010 GHz -50.81 dBm -37.81 dB 3.560 GHz 3.561 GHz 100,000 kHz 3.56004 GHz 24.28 dBm -11.28dB
1561 GHz 1570 GHz 1.000 Mz 3.56385 GHz -34.61 dBm 21.61dB 3561 GHz 3570GHz 1.000 MHz 356111 GHz -17.57 dBm 457 dB
3.570GHr 3.720 GHz 1.000 MHz 3.57337 GHz -38.08 dBm 3.08d 3570 GHz 3720 GHz 1.000 MHz 3.58236 GHz -36.02 dBm -11.024d8
3.720 GHz 3820 GHz 1.000 MHz 3.81456 GHz -42.14 dBm -214dB 3720 GHe 3820 GHe. 1,000 Mis 379787 GHz 4216 dBm 216 dB

Reacy Resty B

Full RB

Ref Level 4000 dBm  Offset 153008

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd 2
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir -
7
a +
0
20
|
" |‘ Tt
6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 352885 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53746 GHz
3540 GHy 3549 GHz 1.000 Mz 3.548095 GHz
3549 Gz 3550 GHz 100,000 ktfz 354996 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355848 GHz
3560 GHz 3561 GHz 100.000 kHz 56001 GHz
3561 GHr 3570GHz 1.000 MHz 3.56145 GHz
3570 Gz 3.720 GHz 1.000 Miz 359345 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.81036 GHz

11:41:00 BN 07/03/2024
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / 16QAM
Middle Channel

1RBO 1IRBmax

saL Ref Level 40.00dBm  Ofiset 15.30 B Mode Sweep set

Ref Level 4000 dBm  Offset 153068 Made Sweep
Count 100/100 Count 100/100

1 Spurious Emissions

1 Spurious Emissians
Cimit Cheed Fss Lirmit Chee
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:
20 de t t 0 f
10 dBimv + + t 0 i
0 i [
10 | E
20 I B
30 E i
M -
SPURIOUS_LINE_ABS 002 b SPURIOUS_LINE_ABS_002
(oo ab - 1 A run I; L
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz

3.430GHz 3530GHz 1.000 MHz 3.48549 GHz 3430 GHz 3530 GHz 1,000 Mtiz 3.44134 GHz -42.80 dBm -2.80 di
3530 GHz 3510GHz 1.000 MHz 3 Hz 1530 GHz 1610GHz 1.000 MHz 360924 GHz -40.74 dBm 15,74 dB
3610GHz 3619 GHz 1.000 MHz 61890 GHz 3610GHz 3619 GHz 1,000 MHz 3.61631 GHz -38.14 dBm -25.14 dB
3619 GHz 3620 GHz 100000 ki 3.62000 GHz 3519 GHz 3620 GHz T00.000 kHz 361973 GHz 5132 dBm -3832d8B
3.620GHz 3630 GHz 1.000 MHz 3.62077 GHz 1620 GHz 1630 GHz 1.000 MHz 362903 GHz 20.56 dBm -9.44 dB
3,630 GHz 3.631 GHz 100.000 kHz 3.63030 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63004 GHz -23.45 dBm -10.45 dB
3631 GHr 3640 GHz 1.000 Mz 363209 GHz 3631 GHz 3640 GHz 1.000 MHz 363109 GHz -25.08 dBm -12.08dB
3.640GHe 3.720GHz 1.000 MHz 3.64787 GHz 3640 GHz 3720 GHz 1.000 MHz 364492 GHz -39.32 dBm -14.32d8
3.720 GHz 3.820 GHz 1,000 MHz 3.806 16 GHz 3720GHz 3820 GHz 1,000 MHz 3.81585 GHz 41.98 dBm 198 dB
] s
04:33:20 7 07/03/2024 04:34:18 P 07/03/2024
Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed 7
30 dubine-SPUBlous e ass oz Phss
20 dBew
10 dBrre
a T
-10
-20
30
iy
Tt TN 1 A w Y
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1,000 Mifz 352126 GHz
3530 GHz 3510 GHz 1.000 MHz 3.60477 GHz
3610 GHe 3619 GHz 1,000 MHz 361873 GHz
3619 GHr 3620GHr 100,000 kffz 3.61994 GHz
3,620 GHz 3630 GHz 1.000 Mz 362127 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63008 GHz
3631 GHz 3540 GHz 1.000 MHy 3.63136 GHz
3640 Gtz 3.720 Gtz 1000 MHz 3.65251 GHz
3.720 GHz 3820 GHz 1.000 MHz 374253 GHz

04:35:07 BN 07/03/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Highest Channel

1RBO 1IRBmax

Ref Level 4000 dBm  Offset 1530 0B Made Sweep saL RefLevel 40,00 dm Ofset 15.30d5 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Limit < PRSS Limit Chec
20 aphine SPURlOUS UNE aBs oy phss 30 dpine SPUBlous_LiNE_Ass_ oda Phss
20 d 1 1 0
] ]
10 dbimy . . ‘ 10
: : J
. i |
20 1 B |
20 { L E i
URIOUS_LINE_ABS 002 u SPURIOUS_LINE_|ABS_002 ,(‘J "
[0 abm 1 L L Ll [ 7 A-u1
: i ' i il
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.44933 GHz -42.65 dBm -265dB 3430 GHz 3.530 GHz 1.000 Mtz 3.44983 GHz -42.55 dBm 255
1530GHz 3680 GHz 1.000 Mtz 3.67888 GHz -38.34 dBm -1334dB 3530 GHz 3,680 GHz 1.000 MHz 367378 GHz -42.11 dBm -17.11d8
3680 GHr 3689 GHz 1.000 Mz .688 89 GHz -22.61 dBm -9.61 dB 3.680 GHz 3,689 GHe 1,000 MHz 3.68900 GHz -37.23 dBm -24.23 dB
3,689 GHz 3.690 GHz 100000 ki 3.68997 GHz -22.19 dBm -9.19dB 3689 GHz 3630 GHz T00.000 kHz 3.68970 GHz 51.25 dBm -38.25 dB
3630 GHz 3700 GHz 1.000 MHz 3.69087 GHz 19.84 dBm -10.16 dB 1690 GHz 1.700 GHz 1.000 MHz 369943 GHz 19.27 dBm 10.73d8
3.700 GHz 3701 GHz 100,000 kHz 3.70025 GHz -51.31 dBm -38.31 dB 3700 GHz 3701 GHe 100.000 kiz 3.70000 GHz 2233 dBm 553
3701 GHz 3710 GHz 1.000 Mz 3.70279 GHz -37.62 dBm 2462 dB 3701 GHz 3710 GHz 1.000 MHz 370118 GHz -24.26 dBm 11.26dB
3.710GH: 3.720 GHz 1.000 MHz 3.71325 GHz -39.51 dBm -1451 dB 3710 GHz 3.720GHz 1.000 MHz 3.71029 GHz -35.78 dBm -10.78 dB
3.720 GHz 3820 GHz 1.000 MHz 381575 GHz -41.99 dBm -1.99dB 3720 GHe 3820 GHe. 1,000 Mz 3772734 GHz 2210 dBm 21048
pesoy festy S
04:43:33 7 07/03/2024 04:44:22 PM 07/03/2024

Full RB Channel power -40dBm > -45.05dBm (PASS)

6L Ref Level 20.00dBm  Offset 153048 = RBW 10 kHz 6L

Ref Level 4000 dBm  Offset 1530 dB Made Sweep.
Count 100100 [ = Aut 3008 ® SWT__100ms = VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1R
Uimit Checd m
30 apdine.SPURlOUS_UNE_aBs o2 L
10 diter H
20 dBew
10 dbs T T o
a r“ |l
0 dé
-10
20 d
-20
30 | -30
|
o= ra LA 40 dbi
50 dBm
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
-60 diim
A8 A o e i e VIS SRR PP
3430 GHz 3530 GHz 1.000 MHz 3.44124 GHz -42.51 dBm -251dB 0
3530 GHz 3680 GHz 1.000 MHz 3.67498 GHz -30.33 dBm -5.33 dB .
3680 GHr 3689 GHz 1,000 MHz 368821 GHz -20.87 dBm -7.87dB
3,689 GHr 3,690 GHz 100,000 kffz 3.69000 GHz -27.60 dBm -14.60 dB 1 1 !
3,690 GHz 3.700 GHz 1.000 MHz 3.69679 GHz 11.26 dBm -18.74 dB |CF 3.734 84 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 100.000 kHz 3.70004 GHz -29.88 dBm -16.88 dB 2 Result Summar None
3701 GHz 3710 GHz 1.000 MHy 3.70191 GHz -24.04 dBm -11.04 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71038 GHz -28.72 dBm -3.72dB Tl (Re 1,000 MH, -45.05 dBm
3.720 GHz 3820 GHz 1.000 Mtz 3.73494 GHz -38.02 dBm 1.98dB 1“'0‘.3 - 4505 dBm
Read (I ¢ Ready [ITTTITTT 5 TRl
04:45:11 PM 07/03/2024 12:30:08 AM  07/04/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

04:25:41 PM 07/03/2024

04:26:30 BM 07/03/2024

Ref Level 40.00dBm  Offset 153008 Mode Sweep 5GL RefLevel 20.00d8m Offset 1530 d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Tt e it Chee

20 aghine SPURIOUS UNE ABs ody Phes 30 dpine SPUBlous_LiNE_Ass_ oda Phs:

20 dBenr ] 20 P

10 dBy ) 10 ‘

o B

0 i i

20 B

il i
e E
s - | By , .
PURIOUS_LINE_ABS 002 . SPURIOUS_LINE_|ABS_002 N

40 abm 1 rm_,' . [ I mu1

50 | + E i— i

3.43 GHz 6309 pts. 39.0 MHz/ 3.82GHz | 3.43GHz 39.0 MH/ 3.82 GHz
3430 GHz 3530GHz 1.000 MHz 3.43345 GHz -42.33 dBi -233dB 3430 GHz 3530 GHz 1,000 Mtiz 3.52505 GHz -41.13 dBm -1.13dB
3,530 GHz 3540 GHz 1.000 MHz 3.53976 GHz -35.81 dBm -10.81 dB 3530 GHz 3.540 GHz 1.000 MHz 353987 GHz -38.01 dBm -13.01d8
3540 GHr 3589 GHz 1.000 Mz .54891 GHz -23.79 dB) 10.79 dB 3,540 GHz 3,549 GHe 1,000 MHz 3.54811 GHz -37.16 dBm -24.16 dB
3543 GHe 3550 GHz 100,000 kitz 3.54999 GHz -22.49 dBm 943 dB 3549 GHz 3550 GHz 100.000 kHz 354942 GHz -51.26 dBm -38.26 dB
3550 GHz 3.560 GHz 1.000 MHz 355107 GHz 20.18 dBm J9.82dB 1550 GHz 1560 GHz 1.000 MHz 355938 GHz 20,03 dBm -9.97 dB
3.560 GHz 3561 GHz 100.000 kHz 3.56003 GHz -51.12 dBm -38.12 dB 3.560 GHz 3.561 GHz 100,000 kHz 3.56002 GHz -25.04 di -12.04 dB
3561 G 3570 GHe 1.000 M 56184 GHz -36.97dBm -23.97 dB 3561 GHz 3570 GHz 1.000 MHz 356183 GHz -26.95 dBm -13.96dB
35706t 370Gtz 1.000 Mtz 357172 GHz -39.08 dBm 14084 3570 GHz 3720 Gtz 1.000 Mtz 358326 GHz -39.35 dBm 1335 dB
3.720GHz 3820 GHz 1.000 MHz 3.81426 GHz -41.95 dBm -1.96 dB 3730 o1 JB20cHe 1000 Mis 3381905 GHz 03 di 0348

[T fesy :

Full RB

Ref Level 4000 dBm  Offset 153008

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dBinr T
1
a
0
20
i !
SPURIOUS_LINE ABS 002 |
“irabm i chss,
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 351626 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53862 GHz
3540 GHy 3549 GHz 1.000 Mz 3.54768 GHz
3549 Gz 3550 GHz 100,000 ktfz 354990 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355251 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56006 GHz
3561 GHr 3570GHz 1.000 MHz 3.56107 GHz
3.570 GHz 3.720 GHz 1.000 MHz 3.57187 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.80087 GHz

11:56:47 BN 07/03/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A3-20 of 115



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Middle Channel

1RBO

1RBmax

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL RefLevel 40,00 dm Ofset 15.30d5 Mode Sweep saL
Count 100/100 Count 100/100
i Spmiriees Ermbmfomss 1 Spurious Emissians
Tt Piss it Chee

30 dpbineSPURIOUS_UNE a8 o phss 30 dpkine SPURIOUS_LINE ABS_oda Phs:

20 dB 0 'I

10 dbimy ! w0 }

a ‘ ) |

0 T -

20 | B

o o M ; A

PURIOUS_LINE_ABS 002 il [ SPURIOUS_LINE_ABS_002 ranid .

[3g ol il — rm E _‘L § L

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 3.43GHz El 3.82GHz
3.430 GHz 3530 GHz 1.000 MHz 3.44184 GHz -42.33 dBm -239dB 3.430 GHz 3.530 GHz 1.000 MHz 3.44683 GHz 42,58 2584
3,530 GHz 3610 GHz 1.000 MHz 3.598 77 GHz -38.30 dBm -13.30 dB 3530 GHz 1610 GHz 1.000 MHz 3,609 56 GHz -38.05 dBm -13.05d8
3610GHz 3619 GHz 1.000 MHz 61895 GHz -27.59 dBm 14,59 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61813 GHz -36.73 dBm -23.73 dB
3619 GHz 3620 GHz 100000 ki 3.62000 GHz -21.20 dBm 20 dB 3519 GHz 3620 GHz T00.000 kHz 3.62000 GHz 51.11 dBm -38.11d8
3.620GHz 3630 GHz 1.000 MHz 362082 GHz 2084 dBm H16dB 1620 GHz 1630 GHz 1.000 MHz 362923 GHz 20.30 dBm -9.70dB
3,630 GHz 3.631 GHz 100.000 kHz 3.63004 GHz -51.20 dBm 20 dB 3.630 GHz 3,631 GHz 100,000 kHz 3.63003 GHz -26.09 dBm 13.09 dB
3631 GHr 3640 GHz 1.000 Mz 363198 GHz -36.31 dBm -23.31dB 3631 GHz 3640 GHz 1.000 MHz 3.63106 GHz -23.62 dBm -10.62 dB
3640GHz 3720 GHz 1.000 MHz 3.64188 GHz -39.13 dBm -14.13 db 3.640 Gz 3720 GHz 1.000 MHz 368571 GHz -37.47 dBm 1247 dB
3.720 GHz 3820 GHz 1.000 MHz 3.80816 GHz -42.10 dBm -210dB 3720 ot JB20cHe 1000 Mis 3581505 GHz 41,93 dBm 93

04:35:50 PM 07/03/2024

04:36:48 PM 07/03/2024

fety

Full RB

Ref Level 4000 dBm  Offset 153008

1 Spurious Emissians

Mode Sweep saL

Count 100/100

Limit Che<d

Line _SPUR|OUS_LINE_ABS_og2
30 I d

20 dbr

10 dBinr

US_LNE ABS 002

3.43 GHz

3430GHz 3530 GHz 1.000 MHz 3.08140 GHz -41.99 dBm -1.99 dB.
3530 GHz 3610 GHz 1.000 MHz 3.59030 GHz -36.20 dBm -11.20 dB
3,610 GHz 3619 GHz 1.000 MHz 3.61863 GHz -26.13 dBm 13.13 dB
3619 GHz 3620 GHz 100.000 kHz 3.61991 GHz -30.44 dBi 7.44 dl

3.620 GHz 3.630 GHz 1.000 MHz 3.62853 GHz 11.24 dBm 18.76 dB
3630 GHz 3631 GHz 100.000 kHz 3.63005 GHz -31.34 dBm -18.34 dB
3631 GHr 3640 GHz 1.000 MHz 3.63149 GHz -21.85 dBm -8.85dB
3,640 GHz 3.720 GHz 1.000 MHz 3.64068 GHz -30.57 dBm -5.57 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.72485 GHz -41.41 dBm -1.41 dB

6409 pis. 39.0 MHz/ 382 GHz

04:37:37 BN 07/03/2024

TEL : 886-

3-327-3456
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / 64QAM
Highest Channel

1RBO 1IRBmax

Ref Level 4000 ¢Bm  Offset 1530 05 Made Sweep saL RefLevel 40.00dBm  Ofset 15305 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissians
Limit Chec Phss Limit Chee
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phss
20 dBm t t 1 0
10 dbimy 0 I
0 ‘ B J
10 | - |
20 it
s : r’l
SPURIOUS_LINE_ABS 002 !
Mw - I nﬁ' ‘ L
3.53 GHz 6409 pts 39.0 MHz/ 3E2GH: | 3.43GHz 39.0 MHz/ 3.82GHz
1430 GHe 3590 GHz 1.000 MHz 351536 G -42.70 dBm -270dB 3430 GHz 3530 GHz 1.000 Mz 352975 GHz 4261 dBm
3530 GHz 3680 GHz 1.000 Mz 367888 GHz -35.95 dBm -10.95 dB 3530 GHz 3680 GHz 1.000 MHz 3,666 59 GHz 41,00 dBm
3680 GHr 3689 GH 1.000 MH: 688 78 GHz -24.02 dBm -11.02 dB 3680 GHz 3689 GHe 1,000 MHz 3.68753 GHz 3713 dBm
3689 GHe 3690 GHz 100,000 kiiz 3.68997 GHz -21.61 dBm 8.61 dB 1689 GHz 1690 GHe 700.000 kHz 368996 GHz 5123 dBm
3690 GHz 3.700 GhHz 1.000 MHz 3.69092 GHz 18.58 dBm 114248 3690 GHr 3700 GHs 1,000 Mz 3169913 GHz 2019 dBm
3700GHz 3701 Ghz 100000 kHz 3.70044 GHz -51.05 dBm -38.05 dB 3700 He 3701 Ghe 100000 ki 370000 GHz 2602 dBm
1701 GHz 3710GHz 1.000 Mz 3.70246 GHz -35.00 dBm -22.00 dB 3.701 GHz 3710 GHz 1.000 MHz 370131 GHz 23.02 dBm
3710GHz 3720 Ghe 1000 MHz 3.71229 GHz -39.04 dBm -14.04 dB 3710 GHe 3720GHe 1,000 MH; 371093 GHz 3258 dBm
3720 GHe 3820 GHz 1.000 MHz 3.73134 GHz -41.52 dBm -1.52dB 3720 GHe JB20cHe 1000 Mis 372055 GHz 72078 dBm

Readly

04:46:01 PM 07/03/2024 04:46:50 mM 07/03/2024

Full RB Channel power -40dBm > -44.99dBm (PASS)

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL Ref Level 3000aBm  Offset 153048 = RBW 10 kHz s6L
Count 100100 [ = Aut 3008 ® SWT__100ms = VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians
Uimit Checd m
30 apdine.SPURlOUS_UNE_aBs o2 L
20 db——— 1 AT
20 dBew
10 dbs T T 1
a r"‘
0 dé
10
10.dBr
-20
30 -20
40 dBm
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
50 dbim
3430 GHz 3530 GHz 1.000 MHz 3.47760 GHz -42.45 dBm -245dB o
3530 GHz 3680 GHz 1.000 MHz 3.67123 GHz -33.84 dBm -8.84 dB . R .
1,680 GHz 3689 GHz 1.000 Mtz 3.68859 GHz -24.50 dBm -11.50 dB A s R e
3,689 GHr 3,690 GHz 100,000 kffz 3.68996 GHz -29.94 dBm -16.54 dB 1 1 !
3,690 GHz 3.700 GHz 1.000 MHz 3.69142 GHz 10.09 dBm -19.91 dB CF 3.733 64 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 100.000 kHz 3.70004 GHz -30.68 dBm -17.68 dB 2 Result Summar None
3701 GHz 3710 GHz 1.000 MHy 3.70161 GHz -23.44 dBm -10.44 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71032 GHz -29.95 dBm 495dB Tl (Re 1,000 MH, 44,99 dBm
3.720 GHz 3820 GHz 1.000 Mtz 3.733 64 GHz -36.61 dBm 339dB 1“'0‘.3 - -44.99 dBm

04:47:40 BN 07/03/2024 12:38:23 A4 07/04/2024
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / 256QAM

Lowest Channel

: [ |
Ref Level 4000 dBm  Offset 1530 0B Made Sweep saL RefLevel 40,00 dm Ofset 15.30d5 Mode Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
Limit Che<d Ppss Lt Ched
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda phs:
20 d 1 1 0 i
10 diimy 1 1 b 10 ‘.
a ‘ b
0 | |
20 1 B
30 f -
_“-ch\‘gkl S_LINE_ABS 002 ‘ b—‘ M‘:: g{éﬂﬂ\ LINE_ABS 002 ‘-"
1 ! 1
N —
, : I |
50 | T L
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 MHz 352815 GHz -41.97 dBm 3.430 GHz 3530 GHz 1.000 MHz 3.43844 GHz 42,66 dBm
3530 GHz 3540 GHz 1.000 Mz 3.53929 GHz -39.16 dBm 3530 GHz 3540 GHz 1.000 MHz 353931 GHz -40.45 dBm
3540 GHe 3549 GHz 1.000 MHz 54807 GHz -31.46 dBm 3.580 GHz 3.549 GHz 1.000 MHz 3.54780 GHz -40.49 dBm
3549 GHz 3550 GHz 100000 ki 354994 GHz -27.41 dBm 3549 GHz 3550 GHz T00.000 kHz 3.54985 GHz 51.74 dBm
3,550 GHz 3,560 GHz 1.000 Miz 355087 GHz 16.57 dBm 3550 GHz 3.560 GHz 1.000 MHz 355018 GHz 18.16 dBm
3.560 GHz 3561 GHz 100.000 kHz 3.56047 GHz -51.77 dBm 3.560 GHz 3.561 GHz 100,000 kHz 3.56003 GHz -29.99 dBm
3561 GHz 3570 GHz 1.000 MHz 356206 GHz -39.95 dBm 3.561 GHz 3.570 GHz 1.000 MHz 3.56100 GHz -28.49 dBm
3570GHz 3720 GHz 1.000 MHz 3.57292 GHz -41.64 dBm 3570 GHz 3720 Gtz 1.000 MHz 357217 GHz -41.06 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.81316 GHz -41.95 dBm 3720 GHe 3820 GHe. 1,000 Mis 3381196 GHz 4219 dBm
Ready Ready
04:20:10 M 07/03/2024 04:28:58 2 07/03/2024

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd 2
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0 |
SPURIOUS_LINE ABS 002
i abm - v fa <
50
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 351636 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53884 GHz
3540 GHy 3549 GHz 1.000 Mz 3.547 74 GHz
3549 Gz 3550 GHz 100,000 ktfz 355000 GHz
3,550 GHz 3,560 GHz 1.000 MHz 355132 GHz
3560 GHz 3561 GHz 100.000 kHz 3.56010 GHz
3561 GHr 3570GHz 1.000 MHz 3.56101 GHz
3.570 GHz 3.720 GHz 1.000 MHz 3.57112 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.802 87 GHz

12:04:36 AM  07/04/2024
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 10MHz / CP OFDM / 256QAM

Middle Channel

1RBO

1RBmax

3,430 GHz 3,530 GHz 1.000 Miz 3.45512 GHz
3530 GHz 3610 GHz 1.000 MHz 3 iz
3610 GHz 3619 GHz 1.000 MHz .61881 GHz
3619GHz 3620 GHz 100,000 kfiz 3.62000 GHz
3620 GHz 3630 GHz 1.000 MHz 362112 GHz
3.630 GHz 3631 GHz 100,000 kHz 3.63015 GHz
1631GHz 3640 GHz 1.000 Mz 363259 GHz
3640 GHz 3.720 GHz 1000 MHz 3.64180 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.81805 GHz

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL RefLevel 40.00dBm  Ofset 15305 Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Cimit Fss Lirmit Chee
30 dpbineSPURIOUS_UNE a8 o phss 30 gghine SPURIOUS_LINE_ABS_od2 Phs:
20 de 0 ]
10 dbim 0 ‘I
a B
0 I
20 b
30 E |
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 sl
[z40ab 1 r_ I | -
4 — i !
3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz

04:38:25 PM 07/03/2024

3430 GHz 3.530 GHz 1.000 MHz 3.46651 GHz -42.34 dBm -2.34
3.530 GHz 3610 GHz 1.000 MHz 3.60069 GHz -41.98 dBm -16.98 dB
3610 GHz 3,619 GHz 1.000 MHz 3.61833 GHz -40.40 dBm -27.40 dB
31619 GHz 3.620 GHz 100,000 kHz 3.61998 GHz -51.86 dBm -38.86 dB
3.620 GHz 3.630 GHz 1.000 MHz 3.62923 GHz 16.77 dBm -13.23d8
3.630GHz 3,631 GHz 100,000 kHz 3.63005 GHz -29.58 dBi -16.58 dB
3631 GHz 3540 GHz 1,000 MHz 363146 GHz -32.05 dBm -19.05 d8
3.640 GHz 3.720 GHz 1.000 MHz 3.64675 GHz -41.58 dBm -16.58 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.817 55 GHz -41.96 dBm -1.96 d
ety

04:39:18 B 07/03/2024

Full RB

Ref Level 4000 dBm  Offset 153008

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 B g
0 %
0
20
a0
US_LINE ABS 002 m
1 ol IR
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 303704 GHz
3530 GHz 3610GHz 1.000 MHz 3.60405 GHz
3610 GHr 3619 GHz 1.000 Mz 3.61840 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.62000 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.62286 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63003 GHz
3631 GHr 3640 GHz 1.000 MHz 3.63131 GHz
3,640 GHz 3.720 GHz 1.000 MHz 3.64244 GHz
3720 GHz 3,820 GHz 1.000 MHz 3.806 16 GHz

04:40:08 BN 07/03/2024

TEL : 886-3-327-3456
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e%FCC RADIO TEST REPORT Report No. : FG3D2703-02E

SPORTON LAB.

FR1 n48 / 10MHz / CP OFDM / 256QAM
Highest Channel

1RBO 1IRBmax

Ref Level 40.00dBm  Offset 153008 Mode Sweep 5GL RefLevel 20.00d8m Offset 1530 d8 Mode Sweep S6L
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
Cimit Cheed Piss Limit Chee s

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:

20 dBm 1 1 20 i

10 dBiy b 10 f

o i B ‘

-10

20 l |

. | b i |

20 I E

SPURIOUS_LINE_ABS 002 A‘ L“ SPURIOUS_LINE_ABS 002 ‘_,J "

Adahm I L e = 1 .-ql

50 i E ‘T v

3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 3.44224 GHz 3.430 GHz 3530 Gtz 1.000 MHz 350468 GHz 42,55 dBm -2.55 di
3530 GHz 3680 GHz 1.000 MHz 3.67288 GHz 3530 GHz 3,680 GHz 1.000 MHz 3.603 20 GHz -42.67 dBm -17.67 dB
3,680 GHz 3689 GHz 1.000 MHz .688 88 GHz 3,680 GHz 3,689 GHz. 1,000 MHz 3.68747 GHz -40.46 dBm -27.46 dB
3,689 GHz 3.690 GHz 100000 ki 3.68999 GHz 3689 GHz 3630 GHz 100.000 kHz 3.68971 GHz 51.78 dBm -38.78.dB
3690 GHz 3.700 GHz 1.000 Miz 3.69082 GHz 3630 GHz 3.700 GHz 1.000 MHz 3.69908 GHz 17.11 dBm 1289 dB
3.700 GHz 3.701 GHz 100.000 kHz 3.700 77 GHz 3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz -29.49 dBm -16.49 dB
3701 GHr 3710GH: 1.000 MHx 370100 GHz 3701 GHz 3710 GHz 1.000 MHz 370112 GHz -20.45 dBm -16.46 dB
3.710GHz 3.720GHz 1.000 MHz 3.71491 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71320 GHz -39.85 dBm -14.85dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80287 GHz 3720GHz 3820 GHz 1.000 MHz 3.81885 GHz 42.11 dBm 21148

] s
04:48:31 PM 07/03/2024 04:45:20 BN 07/03/2024

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd 2

30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a f"‘
0
20
a0 -

US_LINE ABS 002

!

333 GHz 6409 pts 39.0 MHa/ 382 GHz

3430GHz 3530 GHz 1.000 MHz 308460 GHz

3530 GHz 3680 GHz 1.000 MHz 3.67408 GHz

3,680 GHr 3,689 GHz 1.000 Mz 3.68813 GHz

3,689 Gz 3,690 GHz 100,000 ktfz 3.68995 GHz

3,690 GHz 3.700 GHz 1.000 MHz 3.69371 GHz

3700 GHz 3701 GHz 100.000 khz 3.70002 GHz

3701 GHr 3710GH: 1.000 MHz 3.70116 GHz

3.710GHz 3.720 GHz 1.000 Miz 3.71233 GHz

3.720GHz 3,820 GHz 1.000 MHz 3.72804 GHz

04:50:08 BN 07/03/2024
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seamancas. FCC RADIO TEST REPORT Report No. : FG3D2703-02E

FR1 n48 / 15MHz / CP OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 apineSPuRlous une

20 dBew

10 dir

0 dBm

-10

-20 |

30

SPURIOUS_LINE_ ABS 002 1],

“irabm - - W— o1

50 |

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 350827 GHz -40.26 dBm 0.26 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53751 GHz -32.74 dBm -7.74 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54129 GHz -31.48 dBm -18.48 dB
3549 Gz 3550 GHz 200,000 kHz 355000 GHz -29.78 dBm -16.78 dB
3,550 GHz 3570 GHz 100,000 kiz 355150 GHz .75 dBm -30.75 dB
1570 GHz 3571GHz 200.000 kHz 3.57100 GHz -39.52 dBm -26.52 dB
3571 GHz 3585 GHz 1.000 MHy 3.57122 GHz -29.51 dBm -16.51 dB
3585 GHe 3720 GHz 1.000 Miz 358979 GHz -37.94 dBm -12.94 dB
3.720GHz 3,820 GHz 1.000 MHz 381525 GHz -42.13 dBm 213 dB

Ready [IINNIN, W

04:51:07 BN 07/03/2024

FR1 n48 / 15MHz / CP OFDM / QPSK

Middle Channel

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep saL -
Count 100/100
1 Spurious Emissions
Limit Checd F
|ine _SPURlOUS LINE

30

20 dBm
10 dBa

0dbm T T Y

10

k] J

SPURIOUS LNE ABS 002 | AT TFI

Sl

50 : — w‘ "l -

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 352456 GHz -40.98 dBm -0.98 dB
1530GHz 3595 GHz 1.000 Mtz 3.59393 GHz -34.49 dBm -9.49 dB
3505 GHr 3609 GHz 1.000 MHz 3.607 23 GHz 25.08 dBm 15.08 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60988 GHz -30.38 dBm -27.38 dB
3610GHz 3,640 GHz 100,000 kiz 363168 GHz 1.13 dBm -28.87 dB
3,640 GHz 3641 GHz 200,000 kHz 3.64D85 GHz -39.42 dBm -26.42 dB
36471 GHz 3655 GHz 1.000 MHy 3.64278 GHz -28.20 dBm -15.20 dB
3655 Gz 3720 GHz 1.000 Miz 3.65581 GHz -32.43 dBm -7.43 dB
3.720GHz 3,820 GHz 1.000 MHz 374173 GHz -41.70 dBm .70 dB
; [IITIIIm i .

04:54:43 BN 07/03/2024
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 15MHz / CP OFDM / QPSK

Highest Channel

Full RB

Channel power -40dBm > -45.13dBm (PASS)

RefLevel 30.00aBm  Offset 153048 = RBW 10 kHz

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL o
Count 100100 [ = Aut 3008 ® W 100ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1Rm Avg
Uimit Checd AL
30 dpbineSPURIOUS_UNE a8 o AL
20 dBrr AT
20 dBew
10
10 dbm
o 0 dbr
-10
10.dBr
-20
0 f 20
SPURIOUS_LINE_ ABS 002 1Ll “
[Agbm I v 3 il -]]U It T 30 dBr
50
40 dBm
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary 50 dbim
3.430 GHz 3530 GHz 1.000 Miz 3.45133 GHz -42. -237dB o
1530GHz 3665 GHz 1.000 Mtz 3.65994 GHz -36. ”
3665 GHr 3679 GHz 1,000 MHz 3.67848 GHz -2, e A, b
3,679 GHr 3680 GHr 200,000 kifz 3.67929 GHz 40, 1
3,680 GHz 3.700 GHz 100,000 kHz 3.69313 GHz 1. CF 3.739 63 GHz 1001 pts Span 2.0 MHz
3700 GHz 3701 GHz 200.000 kHz 3.70001 GHz 29, 2 Rasult Summar None
3701 GHz 3710 GHz 1.000 MHy 3.70170 GHz -23.
3710 GHe 3,720 GHz 1.000 Miz 371160 GHz -31. Tl (Re 1,000 MH, 4513 dBm
3.720GHz 3820 GHz 1.000 Mtz 3.73963 GHz 38 1“'0‘.3 - -45.13 dBm
" PE— pgETTE
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FR1 n48 / 15MHz / CP OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 apineSPuRlous une
20 dBew
10 dir
0 dBm T
10
-20
» I
SPURIOUS_LINE ABS 002
i abm - - —
50 L |
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa

3,430 GHz 3530 GHz 1.000 Miz 352895 GHz -40.78 dBm 0.78 dB

1530GHz 3540 GHz 1.000 Mtz 3.53718 GHz 33.09 dBm -8.09 dB

3,540 GHz 3549 GHz 1.000 Mix 3.54804 GHz 27.07 dBm -14.07 dB

3549 Gz 3550 GHz 200,000 kHz 355000 GHz 27.71 dBm 1471 dB

3,550 GHz 3570 GHz 100,000 kiz 355281 GHz 1.18 dBm -31.18 dB

1570 GHz 3571GHz 200.000 kHz 3.57042 GHz -42.48 dBm -29.48 dB

3571 GHz 3585 GHz 1.000 MHy 3.58042 GHz 32.25 dBm -19.25 dB

3585 GHe 3720 GHz 1.000 Miz 358615 GHz 39.74 dBm -14.74 dB

3.720GHz 3,820 GHz 1.000 MHz 3.81695 GHz -42.12 dBm 21

Aoty "

04:51:55 BN 07/03/2024

FR1 n48 / 15MHz / CP OFDM / 16QAM

Middle Channel

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep saL -
Count 100/100
1 Spurious Emissions
Limit Checd F
|ine _SPURlOUS LINE

30

20 dBm

10 dBa

0 dBm T T \«ﬂ

SPURIOUS _LINE_ABS 002
(v gbm 1 " n kil W 1

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.43574 GHz -42.48 dBm -2.48 dB
1530GHz 3595 GHz 1.000 Mtz 3.59140 GHz -38.68 dBm -13.68 dB
3505 GHr 3609 GHz 1.000 MHz 3.60853 GHz -32.99 dBm -19.99 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60987 GHz -43.02 dBm -30.02 dB
3610GHz 3,640 GHz 100,000 kiz 3.62869 GHz 1.81 dBm -28.19 dB
3,640 GHz 3641 GHz 200,000 kHz 3.64029 GHz -41.45 dBm -28.45 dB
36471 GHz 3655 GHz 1.000 MHy 3.64603 GHz -29.08 dBm -16.08 dB
3655 Gz 3720 GHz 1.000 Miz 3.65867 GHz -35.12 dBm 10.12 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81905 GHz -42.04 dBm -2.04 dB
; [IITIIIm i
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SPORTON LAB.

FR1 n48 / 15MHz / CP OFDM / 16QAM

Highest Channel

Full RB Channel power -40dBm > -44.96dBm (PASS)

Ref Level 4000 dBm  Offset 153068 Made Sweep 6L Ref Level 20.00dBm  Offset 153048 = RBW 10 kHz 6L
Count 100/100 | = Att 3048 ® SWT 100 ms & VBW 30 kHz _Mode Sweep Count 100/100

1 Spurious Emissians 1 ACLR 1Rm Avg

Cimit Cheed m
30 dpbineSPURIOUS_UNE a8 o il
20 db——— 1 AT
20 dBew
10
10 dbm
o 0 dbr
-10
10.dBr
-20
. in 20
‘L:u‘éi!%" LINE_ABS 002 | ‘,,md “ ; oas
50
‘ 40 dBm
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary 50 dbim
3.430 GHz 3530 GHz 1.000 Miz 3.45413 GHz -42.34 dBm -234dB o
1530GHz 3665 GHz 1.000 Mtz 3.65563 GHz -42.18 dBm -17.18 dB -
Toes o T o 000 it 366629 GHy 3350 dBm 2059 dB RPSINUERPPNIN SUPSS VIR SRR 0 ERR R FESP R SVN EUPIPITIVY WIS
3,679 GHr 3680 GHr 200,000 kifz 3.67974 GHz -41.40 dBm -28.40 dB 1 1 !
3,680 GHz 3.700 GHz 100,000 kHz 3.69853 GHz -1.24 dBm -31.24 dB |CF 3.727 04 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 200.000 kHz 3;21‘)3% gnz gg& ggm f&gs gg 2 Result Summan None
3.701 GHz 370 GHz 1.000 MHz 3 iz -27. m -
3710 GHe 3,720 GHz 1.000 Miz 3.71008 GHz -32.92 dBm -7.92dB *m Reh _, 000 MH —Msﬁ dBm
3.720 GHz 3820 GHz 1.000 Mtz 3.72704 GHz -39.19 dBm 0.81dB 1“'0‘.3 - -44.96 dBm
" [ L e " = W
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FR1 n48 / 15MHz / CP OFDM / 64QAM

Lowest Channel

Ful

| RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm T
o i
-20 |
30
J e
50 ¥
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa
3,430 GHz 3,530 GHz 1.000 Miz 352386 GHz -42.57 dBm -257 dB
1530GHz 3540 GHz 1.000 Mtz 3.53784 GHz -38.72 dBm -13.72dB
3540 GHy 3549 GHz 1.000 MHz 54894 GHz -30.
3549 Gz 3550 GHr 200,000 kifz 354998 GHz -28.
3.550 GHz 3,570 GHz 100.000 kHz 3.563 48 GHz 1.4
3570 GHz 3571 GHz 200,000 kHz 3.57079 GHz 43
3571 GHz 3585 GHz 1.000 MHy 3.57115 GHz -34.
3585 GHe 3720 GHz 1.000 Miz 358547 GHz -a1.
3.720GHz 3,820 GHz 1,000 Miiz 3.807 16 GHz 42
04:52:44 PM  07/03/2024
Ref Level 40,00 dBm  Offset 1530 dB Made Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBm
10 dbm
0 dBm ”»
-10
-20
30
SPURIOUS_LINE_ABS 002 m ' .
[ gsim 1 it U‘
50
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3,530 GHz 1.000 Miz 343475 GHz -42.53 dBm 253 dB
1530GHz 3595 GHz 1.000 Mtz 3.59367 GHz 39.41 dBm 14.41 dB
3505 GHr 3609 GHz 1.000 MHz 3.59950 GHz 37.69 dBm 24.69 dB
3,609 Ghz 3610GHz 200,000 kHz 60969 GHz -34.54 dBm 31.54 dB
3610GHz 3,640 GHz 100,000 kiz 3.62065 GHz 0.31 dBm .09 dB
3640 GHz 3641 GHz 200,000 kHz 3.64091 GHz -43.52 dBm -30.52 dB
36471 GHz 3655 GHz 1.000 MHy 3.64361 GHz 35.58 dBm 22,58 dB
3655 Gz 3720 GHz 1.000 Miz 366627 GHz -41.63 dBm 16.63 dB
3.720GHz 3,820 GHz 1.000 MHz 381985 GHz -41.78 dBm 1.78 d
Ready [IINNIN, W
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FR1 n48 / 15MHz / CP OFDM / 64QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 din !
10
-20
30 ‘
SPURIOUS LINE ABS 002 " “I
[ abm - - J R
50
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.486 29 GHz -42.64 dBm -2.64 dB
1530GHz 3665 GHz 1.000 Mtz 3.56109 GHz -42.20 dBm -17.20dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67827 GHz -36.42 dBm -2342dB
3679 GHz 3,680 GHz 200,000 kHz 3.67964 GHz -45.34 dBm 3234 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.68836 GHz -1.34 dBm -31.34 dB
3700 GHz 3701 GHz 200.000 kHz 3.70002 GHz -29.43 dBm 16.43 dB
3701 GHz 3710 GHz 1.000 MHy 3.701 40 GHz -29.38 dBm -16.38 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71830 GHz -37.02 dBm -12.02 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81685 GHz -42.19 dBm 21
[
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FR1 n48 / 15MHz / CP OFDM / 256QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBmr
-10
-20 |
30
foous e
50 W
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 350348 GHz -42.47 dBm -247dB
1530GHz 3540 GHz 1.000 Mtz 3.53975 GHz -34.15 dBm 915 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54761 GHz -28.08 dBm -15.08 dB
3549 Gz 3550 GHz 200,000 kHz 354996 GHz -28.85 dBm -15.85 dB
3,550 GHz 3570 GHz 100,000 kiz 355081 GHz -1.38 dBm -31.38dB
1570 GHz 3571GHz 200.000 kHz 3.57056 GHz -44.23 dBm 3123 dB
3571 GHz 3585 GHz 1.000 MHy 357316 GHz -33.30 dBm -20.30 dB
3585 GHe 3720 GHz 1.000 Miz 359680 GHz -41.31 dBm -1631 dB
3.720GHz 3820 GHz 1.000 MHz 3.80686 GHz -41.35 dBm -1.35dB
Ready [IINNIN, W
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Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apineSPuRlous une
20 dBm
10 dbm
0 dBmr
o i
-20
30 i
e e | e
0 W L
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.456 32 GHz -42.54 dBm -2.54 dB.
1530GHz 3595 GHz 1.000 Mtz 3.59179 GHz -39.81 dBm -14.81 dB
3505 GHr 3609 GHz 1.000 MHz 3.60691 GHz -34.45 dBm -21.46 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60995 GHz -33.02 dBm -31.02 dB
3610GHz 3,640 GHz 100,000 kiz 362572 GHz 279 dBm 3279 dB
3640 GHz 3641 GHz 200,000 kHz 3.64056 GHz -46.32 dBm -33.32dB
36471 GHz 3655 GHz 1.000 MHy 3.64119 GHz -36.16 dBm -23.16 dB
3655 Gz 3720 GHz 1.000 Miz 365620 GHz -39.88 dBm -14.88 dB
3.720GHz 3,820 GHz 1.000 MHz 3.768 70 GHz -41.95 dBm -1.35dB
Ready [IINNIN, W
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FR1 n48 / 15MHz / CP OFDM / 256QAM

Highest Channel

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep saL
Count 100/100
1 Spurious Emissions

Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir
0 dBm
-10
-20 ‘
30
SPUgious UNE ABS 002 _ m
50 L ‘
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44174 GHz -42.30 dBm -2.30 dB.
1530GHz 3665 GHz 1.000 Mtz 3.64902 GHz -41.01 dBm -16.01 dB
1,665 GHz 3.679 GHz 1.000 Mix 3.67878 GHz -32.42 dBm -19.42 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67971 GHz -43.24 dBm -30.24 dB
3,680 GHz 3.700 GHz 100,000 kiz 3.69543 GHz -1.54 dBm -31.54 dB
3700 GHz 3701 GHz 200.000 kHz 3.70004 GHz -31.94 dBm -18.84 dB
3701 GHz 3710 GHz 1.000 MHy 3.70247 GHz -29.86 dBm -16.86 dB
3710 GHe 3,720 GHz 1.000 Miz 371025 GHz -37.35 dBm -12.35 dB
3.720GHz 3,820 GHz 1.000 MHz 381705 GHz -41.88 dBm 188 dB
[
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FR1 n48 / 20MHz / CP OFDM / QPSK

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 apineSPuRlous une

20 dBew

10 dir

0 dBm T T r T

-10 |

-20

30

T Y

50

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 352246 GHz -41.79 dBm -1.79dB
1530GHz 3540 GHz 1.000 Mtz 3.53900 GHz -37.62 dBm -12.62dB
3,540 GHz 3549 GHz 1.000 Mix 3.54843 GHz -30.75 dBm -17.75 dB
3549 Gz 3550 GHz 200,000 kHz 354994 GHz -34.76 dBm -21.76 dB
3,550 GHz 3570 GHz 1.000 Miz 3.564 88 GHz 4.71 dBm -25.29 dB
1570 GHz 3571GHz 200.000 kHz 3.57001 GHz -34.87 dBm -21.87 dB
3571 GHz 3590 GHz 1.000 MHy 3.57107 GHz -32.19 dBm -19.19 dB
3590 GHe 3720 GHz 1.000 Miz 3.608 64 GHz -41.33 dBm -16.33 dB
3.720GHz 3,820 GHz 1.000 MHz 3.81286 GHz -41.86 dBm -1.86 dB

Ready [IINNIN, W
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FR1 n48 / 20MHz / CP OFDM / QPSK

Middle Channel

Full RB

Ref Level 4000 dBm  Offset 153068 Made Sweep saL -
Count 100/100

1 Spurious Emissions

Limit Checd F

|ine _SPURlOUS LINE

30

20 dBm
10 dBa

0dbm - 1 { \ 1

2

SPURIOUS LINE_ABS 002
[0 abim - - = o

- .

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 3.475 70 GHz -41.71 dBm -1.71dB
1530GHz 3590 GHz 1.000 Mtz 3.58511 GHz -38.07 dBm -13.07 dB
3590 GHr 3609 GHz 1.000 MHz 3.60827 GHz -27.79 dBm -14.79 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60974 GHz -43.34 dBm -31.44 dB
3610GHz 3,640 GHz 1.000 MHz 3.61724 GHz 8.46 dBm -21.54 dB
3.640 GHz 3641 GHz 200,000 kHz 3.64070 GHz -43.79 dBm -30.79 dB
3641 GHz 3660 GHz 1.000 MHy 3.64600 GHz -34.30 dBm -21.30 dB
3660 GHz 3.720 GHz 1.000 Miz 3.69006 GHz 39.45 dBm 14.45 dB
3.720GHz 3,820 GHz 1.000 Mtz 381176 GHz Bm
; [IITIIIm i
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FR1 n48 / 20MHz / CP OFDM / QPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir +
0 dBm T T 1
|
-10 F
-20
30 nm
(4 g 1 1 : ow— T : s
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.481 70 GHz -42.54 dBm -2.54 dB.
1530GHz 3660 GHz 1.000 Mtz 365227 GHz -41.02 dBm -16.02 dB
3,660 GHz 3.679 GHz 1.000 Mix 3.67880 GHz -29.88 dBm -16.88 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67992 GHz 3471 dBm 21.31 dB
3,680 GHz 3.700 GHz 1.000 Miz 3.69537 GHz 5.26 dBm -24.74 dB
3700 GHz 3701 GHz 200.000 kHz 3.70007 GHz -33.57 dBm -20.57 dB
3701 GHz 3710 GHz 1.000 MHy 3.70373 GHz -27.62 dBm -14.62 dB
3710 GHe 3,720 GHz 1.000 Miz 371176 GHz -35.24 dBm -10.24 dB
3.720GHz 3,820 GHz 1.000 MHz 372115 GHz -40.25 dBm 0.25dB
L (I
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FR1 n48 / 20MHz / CP OFDM / 16QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous une
20 dBew
10 dir
[
0 dBmr T T T E
-10
-20
30 N
Fugous | N
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 Miz 352625 GHz -40.41 dBm 0.41dB
1530GHz 3540 GHz 1.000 Mtz 3.53515 GHz -33.18 dBm 818 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54866 GHz -27.59 dBm -14.59 dB
3,540 GHr 3550 GHr 200,000 kHz 354987 GHz -34.70 dBm -21.70 dB
3550 GHz 3570 GHz 1.000 Miz 355254 GHz 5.74 dBm -24.26 dB
1570 GHz 3571GHz 200.000 kHz gg;?%gnz ggg% :gm '3&3352
3571 GHz 3,590 GHz 1.000 MHz 3 z -27.4 m -
3590 GHe 3720 GHz 1.000 Miz 3.60682 GHz -30.36 dBm -15.36 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81326 GHz -42.13 dBm 213 dB
Ready [IINNIN, W
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Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous une
20 de
10 di ey
0dBm T T : wl -
Bl ‘l
-20 ‘
30 - |‘
(Shupous une aes ooz | S I wild/ TR
'
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 MHz 351766 GHz -41.51 dBm -1.51 dB
1530GHz 3590 GHz 1.000 Mtz 3.582 66 GHz -37.18 dBm 1218 dB
3590 GHr 3609 GHz 1.000 MHz 3.60702 GHz -28.02 dBm -15.02 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60916 GHz -34.50 dBm -31.50 dB
3610GHz 3,640 GHz 1.000 MHz 3.62291 GHz 7.75 dBm 2225 dB
3.640 GHz 3641 GHz 200,000 kHz 3.64039 GHz -43.57 dBm -30.57 dB
3641 GHr 3660 GHz 1.000 MHz 3.64915 GHz -32.59 dBm -19.59 dB
3660 GHz 3.720 GHz 1.000 Miz 3.66087 GHz -36.93 dBm -11.93 dB
3.720GHz 3,820 GHz 1.000 MHz 3.807 76 GHz -42.03 dBm -2.03dB
; [IITIIIm i
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FR1 n48 / 20MHz / CP OFDM / 16QAM

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 1530 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir + +
0 dBm T T J E
-10 F
-20
30 I 4
SPURIOUS_LINE ABS 002 " !j 4.
[+ abm - - Z
50 ‘
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.469 81 GHz -42.53 dBm -253 dB
1530GHz 3660 GHz 1.000 Mtz 3.65487 GHz -40.20 dBm -15.20 dB
3,660 GHz 3.679 GHz 1.000 Mix 3.67874 GHz -27.38 dBm -14.38 dB
3679 GHz 3,680 GHz 200,000 kHz 3.67965 GHz -34.86 dBm -21.86 dB
3,680 GHz 3.700 GHz 1.000 Miz 3.68572 GHz 5.98 dBm 24.02 dB
3700 GHz 3701 GHz 200.000 kHz 3.70005 GHz -34.70 dBm 21.70 dB
3701 GHz 3710 GHz 1.000 MHy 3.70108 GHz -27.56 dBm 14,56 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71160 GHz -36.26 dBm 11.26 dB
3.720GHz 3,820 GHz 1.000 MHz 372994 GHz -40.79 dBm 79 d
[
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FR1 n48 / 20MHz / CP OFDM / 64QAM

Lowest Channel

Full RB

Channel power -40dBm > -44.39dBm (PASS)

Ref Level 4000 dBm  Offset 1530 0B Mode Sweep saL RefLevel 3000dBm  Offset 15308 = RBW 10 KkHz s6L
Count 100100 [ = Aut 3008 ® W 100ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1Rm fvg
Cimit Cheed m
30 dpbine-SPURlous N il
20 dBrr AT
20 dBew
10 dir 10
a e 0 dbs
-10 I
10 dBm
-20
20
|
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50
40 dBm
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summa 50 dbm
3.430 GHz 3530 GHz 1.000 Miz 352975 GHz 34.26 dBm 5.74 dB
3,530 GHz 3540 GHz 1.000 MHz 3.53926 GHz 31.34 dBm -6.34 dB B
15406t 3549t 1,000 Mtz 354831 GHz 21.37 dBm 837 dB PR SR TR, MR, R T, e e i My
3,540 GHr 3550 GHr 200,000 itz 355000 GHz 32.86 dBm 19.85 dB 1
3550 GHz 3570 GHz 1.000 MHz 3.56448 GHz 4.91 dBm 25.09 dB | (LEELHE 1001 pts Span 2.0 MHz
3570 GHz 3571 GHz 200.000 kHz 3.57033 GHz 34.99 dBm -21.99 dB 2 Result Summar None
3571 GHz 3590 GHz 1.000 MHy 357114 GHz 27.16 dBm 1416 dB
3590 Gz 3720 GHz 1000 MHz 3.61643 GHz -30.02 dBm 15.02 dB Tl (Re 1,000 MH, 44,39 dBm
3.720 GHz 3820 GHz 1.000 Mtz 3.80616 GHz -42.06 dBm 06 dB Tx .Iumz - -44.39 dBm
" Y ot % o
05:07:58 PM  07/03/2024 01:07:40 AM  07/04/2024
Ref Level 40.00.dBm  Offset 153005 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Cimit Ch 7
30 apbinesPuslous une
20 de
10 di -
|
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-10
20 |
30 N | \l
|SFlous e ass oon | M J}P 1y 1 .
50 !
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.464 02 GHz -42.15 dBm -215dB
1530GHz 3590 GHz 1.000 Mtz 3.55497 GHz 39.59 dBm -14.59 dB
3590 GHr 3609 GHz 1.000 MHz 3.60840 GHz 28.36 dBm -15.36 dB
3,609 Ghz 3610GHz 200,000 kHz 3.60970 GHz -43.14 dBm -31.14 dB
3610GHz 3,640 GHz 1.000 MHz 3.62172 GHz 7.14 dBm -22.86 dB
3,640 GHz 3641 GHz 200,000 kHz 3.64075 GHz -45.08 dBm -32.08 dB
3641 GHz 3660 GHz 1.000 MHy 3.64228 GHz -30.97 dBm -17.97 dB
3660 GHz 3720 GHz 1.000 Miz 3.66908 GHz -36.27 dBm 11.27 dB
3.720GHz 3,820 GHz 1.000 Mz 3.81456 GHz -42.11 dBm 11 d
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3D2703-02E

FR1 n48 / 20MHz / CP OFDM / 64QAM

Highest Channel

Full RB

Channel power -40dBm > -44.37dBm (PASS)

fultiv
Ref Level 4000 dBm  Offset 153008

Ref Level 30,00 aBm

Mode Sweep saL Offset 15308 = RBW 10 kHz
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3.430 GHz 3530 GHz 1.000 Miz 3.46172 GHz -42.51 dBm -251dB o
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